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saronas. FCC RF Test Report

Report No. : FR351205B

Appendix B. AC Conducted Emission Test Results

: ) . Temperature : 22~24°C
Test Engineer : |Lily Qiu : —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level (dBuV) Date: 2023-05-22
100
90
80
T0
60 | FCC15C_QP
50 | FCC 15C_AVG
40
3o 1
L .
20
10
o
0.15 0.5 2 5 10 20 30
Frequency (MHz)
Site : COOLl-SZ
Condition: FCC 15C QP LISN 20230420 L LINE
Over Limit Read LISN Cable
Fregq Level Limit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 0.15 27.70 -28.26 53.96 7.10 10.47 10.13 Average
2 0.15 41.60 -24.36 €5.%c 21.00 10.47 10.13 QP
3 0.18 24.31 -30.33 54.64 3.71 10.4¢ 10.14 Average
4 0.18 40.01 -24.63 ¢€4.64 15.41 10.4¢ 10.14 QP
3 0.21 20.%6 -32.44 53.40 0.40 10.41 10.15 Average
& 0.21 38.86 -24.54 €3.40 18.30 10.41 10.15 QP
7 0.25 15.83 -31.5%0 51.73 -0.70 10.38 10.15 Average
8 0.25 34.53 -27.20 €1.73 14.00 10.38 10.15 QP
9 0.85 24.00 -22.00 4g.00 3.60 10.24 10.1& Average
10 0.85 32.%0 -23.10 5&£.00 12.50 10.24 10.1l6 QP
11 1.00 26.80 -15.20 46.00 .40 10.24 10.l1¢ Average
12 * 1.00 35.€0 -1€.40 56€.00 15.20 10.24 10.1le QP

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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saronas. FCC RF Test Report

Report No. : FR351205B

. . ) Temperature : 22~24°C
Test Engineer : |Lily Qiu - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level (dBuV) Date: 2023-05-22
100
90
80
70
60 | FCC 15C_QP
50 | FCC 15C_AVG
40 2
4
10
30
Al
20
10
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-5Z
Condition: FCC 15C QP LISH 20230420 N NEUTRAL
Owver Limit Read LISN Cable
Fregq Level Limit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 0.18 32.24 -22.22 54.46 11.70 10.40 10.14 Average
2 0.18 44.84 -15.62 64.46 24.30 10.40 10.14 gp
3 0.25 21.57 -30.34 51.91 1.10 10.32 10.15 Average
4 0.25 233.07 -28.84 €1.91 12.60 10.32 10.15 QF
5 0.31 19.76 -30.34 50.10 -0.6% 10.30 10.15 Average
3 0.31 31.76 -28.34 60.10 11.31 10.30 10.15 QP
7 0.56 16.78 -29.22 46.00 -3.60 10.22 10.1€ Average
3 0.56 26.48 -25.52 56.00 6.10 10.22 10.16 gp
9 0.87 21.98 -24.02 46.00 1.60 10.22 10.16 Average
10 0.87 30.38 -25.62 56.00 10.00 10.22 10.1€ QF
11 0.99 24.90 -21.10 46.00 4.50 10.24 10.16 Average
12 * 0.99 37.50 -18.50 56.00 17.10 10.24 10.16 QP

Note:

1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZND5G
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seanron cas. FCC RF Test Report Report No. : FR351205B
Appendix C. Radiated Spurious Emission Test Data
Mode (BMaSS) Antenna Modulation Channel Frequency g::g RU Remark

Mode 5 2400-2483.5 17 Bluetooth-LE 00 2402 BLE 125kbps - -
Mode 6 2400-2483.5 17 Bluetooth-LE 19 2440 BLE 125kbps - -
Mode 7 2400-2483.5 17 Bluetooth-LE 39 2480 BLE 125kbps - -
Mode 8 2400-2483.5 17 Bluetooth-LE 00 2402 2Mbps - -
Mode 9 2400-2483.5 17 Bluetooth-LE 19 2440 2Mbps - -
Mode 10 2400-2483.5 17 Bluetooth-LE 39 2480 2Mbps - -
Mode 11 - 17 Bluetooth-LE 39 2480 BLE 125kbps - LF
Mode 16 2400-2483.5 6 Bluetooth-LE 00 2402 BLE 125kbps - -
Mode 17 2400-2483.5 6 Bluetooth-LE 19 2440 BLE 125kbps - -
Mode 18 2400-2483.5 6 Bluetooth-LE 39 2480 BLE 125kbps - -
Mode 19 2400-2483.5 6 Bluetooth-LE 00 2402 2Mbps - -
Mode 20 2400-2483.5 6 Bluetooth-LE 19 2440 2Mbps - -
Mode 21 2400-2483.5 6 Bluetooth-LE 39 2480 2Mbps - -
Mode 22 - 6 Bluetooth-LE 39 2480 2Mbps - LF

Sporton International Inc. (Shenzhen) Page Number : Clof C35
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srarronas. FCC RF Test Report

Report No. : FR351205B

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

5 Bluetooth-LE 00 | 2384.43 45.91 54.00 -8.09 AVERAGE Pass Band Edge
5 Bluetooth-LE | 00 | 4804.00 42.84 74.00 -31.16 Peak Pass Harmonic
6 Bluetooth-LE 19 - - - - - - - Band Edge
6 Bluetooth-LE 19  7320.00 44.21 74.00 -29.79 H Peak Pass Harmonic
7 Bluetooth-LE 39 | 248354 49.02 54.00 -4.98 H AVERAGE Pass Band Edge
7 Bluetooth-LE | 39 | 4960.00 47.89 74.00 -26.11 \Y Peak Pass Harmonic
8 Bluetooth-LE 00 2347.72 48.12 54.00 -5.88 \% AVERAGE Pass Band Edge
8 Bluetooth-LE | 00 | 4804.00 48.86 74.00 -25.14 \Y Peak Pass Harmonic
9 Bluetooth-LE 19 - - - - - - - Band Edge
9 Bluetooth-LE 19  7320.00 47.96 74.00 -26.04 H Peak Pass Harmonic
10 Bluetooth-LE 39 2483.68 48.84 54.00 -5.16 H AVERAGE Pass Band Edge
10 Bluetooth-LE | 39 | 4960.00 47.91 74.00 -26.09 \Y Peak Pass Harmonic
11 Bluetooth-LE 39 40.00 25.18 40.00 -14.82 \% Peak Pass LF

16 Bluetooth-LE 00 2350.85 45.81 54.00 -8.19 \% AVERAGE Pass Band Edge
16 Bluetooth-LE 00 | 4804.00 43.60 74.00 -30.40 H Peak Pass Harmonic
17 Bluetooth-LE 19 - - - - - - - Band Edge
17 Bluetooth-LE 19 | 4880.00 43.49 74.00 -30.51 \Y Peak Pass Harmonic
18 Bluetooth-LE 39 2486.10 46.24 54.00 -7.76 H AVERAGE Pass Band Edge
18 Bluetooth-LE 39 | 7440.00 44.34 74.00 -29.66 H Peak Pass Harmonic
19 Bluetooth-LE 00 2332.63 48.32 54.00 -5.68 H AVERAGE Pass Band Edge
19 Bluetooth-LE 00 | 4804.00 47.98 74.00 -26.02 H Peak Pass Harmonic
20 Bluetooth-LE 19 - - - - - - - Band Edge
20 Bluetooth-LE 19 | 4880.00 48.20 74.00 -25.80 \Y Peak Pass Harmonic
21 Bluetooth-LE 39 2490.54 48.75 54.00 -5.25 \% AVERAGE Pass Band Edge
21 Bluetooth-LE 39 | 7440.00 48.39 74.00 -25.61 \Y Peak Pass Harmonic
22 Bluetooth-LE 39 942.77 30.3 46 -15.7 H Peak Pass LF
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srarronas. FCC RF Test Report

Report No. : FR351205B

Co-Location
WIFI 802.BLE CH39 & LTE B48 (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 100.26 - - 95.15 33.55 5.46 33.9 175 | 356 P H
* 2480 98.4 - - 93.29 33.55 5.46 33.9 175 356 A H
802.BLE
2494.32 54.63 -19.37 74 49.48 33.59 5.46 33.9 175 | 356 P H
CH 39
2495.68 47.32 -6.68 54 42.17 33.59 5.46 33.9 175 356 A H
2482MHz
* 2480 97.85 - - 92.74 33.55 5.46 33.9 186 | 304 P \%
& LTEB48
) * 2480 96.04 - - 90.93 33.55 5.46 33.9 186 | 304 A \Y
Co-colation
2483.56 55.22 -18.78 74 50.1 33.56 5.46 33.9 186 | 304 P \%
2483.8 47.24 -6.76 54 42.12 33.56 5.46 33.9 186 | 304 A \Y
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (ShenzZhen) Page Number : C30of C35
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srarronas. FCC RF Test Report

Report No. : FR351205B

5
Mode Band Edge
2400-2483.5_Bluetooth-LE _CH00_2402MHz
ANT 17
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050 q
875 875
PEAK T4
00 00
1
525 - T I PNYE e ! ]
350 350
175 175
Peak
210 23204 23468 2365.2 23836 202 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK BE_74 3m HF_ANT_3117(119436) HORTZONTAL Conditi EAK_74 3n HF_ANT 3117(119436) HORIZONTAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
ode 15 Yode 15
Setting @ 125kbps Setting : 125kbps
Plane Y with Accessories Plane  : Y with Accessories
: 86158568047220/561585060847238 : B61585060047228/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2380.66 58.37 74.00 -15.63 53.61 33.29 5.35 33.88 100 338 PEAK 1 2402.00 97.80 ------ ------ 92.96 33.35 5.37 33.88 100 338 PEAK
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050 1
875 875
00 00
Ave_54
525 T 5251
35‘[] JS‘UM
175 175
Avg
210 23204 23468 2365.2 23836 202 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG_BE_54 3m HF_ANT_3117(119436) HORIZONTAL Condition: AVG_54 3m HF_ANT_3117(119436) HORIZONTAL
: RBW:1000.060kHz VBW:1.000kHL : RBW:1000.008KHT VB:1.080kHZ
ode i 5 Vode
Setting @ 125kbps Setting : 125kbps
Plane Y with Accessories Plane  : Y with Accessories
: 86158568047220/561585060647238 : B61585060047228/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2353.06 45.76 54.00 -8.24 41.08 33.22 5.33 33.87 100 338 AVERAGE 1 2402.00 96.70 ------ ------ 91.86 33.35 5.37 33.88 100 338 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZND5G

Page Number : C40of C35




seanron cas. FCC RF Test Report Report No. : FR351205B

5
Mode Band Edge
2400-2483.5_Bluetooth-LE _CH00_2402MHz
ANT 17
Pol. Vertical Fundamenta
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050
1
875 875
PEAK T4
00 00
1
525 T S W r
350 350
175 175
Peak
210 23204 23468 2365.2 23836 202 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT 3117(119436) VERTICAL Condition: PEAK 74 3n HF_ANT_3117(119436) VERTICAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
ode 15 Yode 15
Setting @ 125kbps Setting : 125kbps
Plane Y with Accessories Plane  : Y with Accessories
: 86158568047220/561585060847238 : B61585060047228/361585060647238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2383.42 58.33 74.00 -15.67 53.56 33.30 5.35 33.88 348 40 PEAK 1 2002.00 B88.62 ------ ------ 83.78 33.35 5.37 33.88 348 40 PEAK
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050
o5 w8 1
00 00
Ave_54
525 ] 5251
%0 as‘uM
175 175
Avg
210 23204 23468 2365.2 23836 202 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG BE 54 3n HF_ANT_3117(113436) VERTICAL Condition: AVG 54 3m HF_ANT 3117(119436) VERTICAL
: RBW:1000.060kHz VBW:1.000kHL : RBW:1000.008KHT VB:1.080kHZ
ode i 5 Vode
Setting @ 125kbps Setting : 125kbps
Plane Y with Accessories Plane  : Y with Accessories
: 86158568047220/561585060847238 : B61585060047228/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2384.43 45.91 54.00 -8.09 41.14 33.30 5.35 33.88 348 40 AVERAGE 1 2402.00 B86.89 ------ ------ 82.05 33.35 5.37 33.88 348 40 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C50f C35

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZND5G
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Report No. : FR351205B

Pol. Horizontal Vertical
4 LEvel (dBuVim) Date: 20230524 . Leve i) Date: 20230524
1225 1225
875 45
PEAK 74 PEAK 74
700! 700!
525 AVG_54| 528 NG 54,
[ L WMM WWW \,»WWW A ey |
Peak
175 115
Avg

9000. 12000.
Fraquency (MHz)

Site + B3CHM4-51
Condition: PEAK 74 3m HF_ANT 3117 0167 HORTZONTAL
Mode i 5
Setting @ Default
Plane @ Ywith Accessories
+ B61585060047220/861585060047238

Linit Over Read Ant Cable Preamp APos TPos
Freq Level Line Limit Level Factor Loss Factor Renark
Mz dBuV/m dBuV/m  dB B dB/m dB B m deg
1 4804.00 42.36 74.00 -31.64 56.38 34.42 9.46 57.90 ---  --- Peak

9000, 1
Fraquency (MHz)

Site + B3CHY4-52
Condition: PEAK 74 3m HF_ANT 3117 0107 VERTICAL
Mode i 5
Setting : Default
Plane @ Y with Accessories
+ B61585060047220/861585060047238

Linit Over Read Ant Cable Preamp APos TPos
Freq Level Line Limit Level Factor Loss Factor Renark
Mz dBuV/m dBuV/m  dB BV dB/m dB B m deg
1 4804.00 42.84 74.00 -31.16 56.86 34.42 9.46 57.90 ---  --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZND5G

Page Number : C6 of C35
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Pol. Horizontal Vertical
. Level dBulim) Date: 2023-05-24 - Level dBulim) Date: 2023-05-24
1225 1225
1050 1050
815 875
PEAK 74 PEAK 74
70.0! 70.0!
AVG_54 NG 54
524 2 Hitvielhd 23
. bt b PO by Ay P L, im.,,jw a Loe A b, st P A
%0 350
Peak 175 175
AVQ 3000 6000, 9000, 1 15000, 18000 3000 6000, ) 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + 03CHa4-57 Site : @3(Ha4-52
Condition: PEAK 74 3m HF_ANT 3117 0167 HORIZONTAL Condition: PEAK 74 3m HF_ANT 3117_0107 VERTICAL
Mode i 6 Mode i 6
Setting @ Default Setting : Default
Plane  : Y with Accessories Plane  : Y with Accessories
+ 861585068047220/861585060047238 + 861585068047220/361585060047238
Linit Over Read Ant Cable Preamp APos TPos Linit Over Read Ant Cable Preamp APos TPos
Freq Level Line Limit Level Factor Loss Factor Renark Freq Level Line Limit Level Factor Loss Factor Renark
MHz dBuV/m dBuV/m B dBuwv dB/m B B Miz dBuV/m dBuV/m  dB dBuv dB/m dB B
1 4880.00 42.88 74.80 -31.12 56.90 34.37 9.51 57.90 ---  --- Peak 1 4880.00 42.77 74.00 3113 %6.79 34.37 9.51 57.99 -~ --- Peak
2 7320.00 44.21 74.00 -29.79 56.44 36.04 11.24 59.51  ---  --- Peak 2 7320.00 43.50 74.00 -30.46 55.77 36.84 11.24 59.51  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C7 of C35

TEL : +86-755-8637-9589
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seanron cas. FCC RF Test Report Report No. : FR351205B

7
Mode Band Edge
2400-2483.5_Bluetooth-LE _CH39_2480MHz
ANT 17
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050 1
87.5 875
PEAK BE 74 PEAK T4
0.0 700
1
"y TSI PN " " o
52.5 52‘5WMWMMMW“‘W =
350 350
175 175
Peak
2480 2484, 488, 2492, 2496 2600 1000 1400, 1800, 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHB4-S7 Site : B3(HR4-ST
Condition: PEAK BE_74 3m HF_ANT_3117(119436) HORTZONTAL Conditi EAK_74 3n HF_ANT 3117(119436) HORIZONTAL
* RBW:1060.000KHz VEW:3000. B0ekHz + RBHW:1000.060kHz VBi:3600. 008Ktz
tode 17 tode 17
Setting @ 125kbps Setting : 125kbps
Plane Y with Accessories Plane  : Y with Accessories
: 86158568047220/ 561585060847238 : B61585060047228/361585060047238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 249418 59.29 74.00 -14.71 54.14 33.58 5.47 33.90 200 357 PEAK 1 2480.00 99.84 ------ ------ 94.73 33.55 5.46 33.90 200 357 PEAK
Date: 2023-05-30 :
1 4nLeve\ (dBu\im) . Level dBuVim) Date: 2023-05-30
1225 12251
1050, 1050 1
87.5 875
700 700
AVG_BE_54 AVG_54
525 = 5251 _
%0 as‘uM
175 175
Avg
2480 2484, 2488, 2492, 2436, 2500 1000 1400, 1800, 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHa4-52 Site : B3CHB4-57
Condition: AVG BE 54 3m HF_ANT 3117(119435) HORTZONTAL Condition: AVG 54 3n HF_ANT_3117(119436) HORIZONTAL
: RBW:1000.800kHz VBN:1.000kHz * RBH:1000.000kHZ VBM:1.000kHz
Mode 7 Vode
Setting : 125kbps Setting : 125kbps
plane  : Y with Accessories Plane  : Y with Accessories
: BA1585060047220/B61585060047238 : B61585060047228/361585060847238
Limit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Wiz dBuV/m dBuV/n  d8 dBW dB/m  d8 @B o deg Mz dBud/m dBu/n dawV di/m B dB o deg
1 28354 49.00 54.00 -4.98 43.90 33.56 5.46 33.90 200 357 1 2180.00 99.09 ----o- oo 93.98 33.55 5.6 33.90 200 357 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C8 of C35

TEL : +86-755-8637-9589
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srarronas. FCC RF Test Report

Report No. : FR351205B

7
Mode Band Edge
2400-2483.5_Bluetooth-LE _CH39_2480MHz
ANT 17
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050
1
875 875
PEAK BE 74 PEAK T4
00 00
1
525 52‘5mewww~www . ¥
350 350
175 175
Peak
280 2484, 488, 2402, 2496, 2600 1000 1400, 00. 200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT 3117(119436) VERTICAL Condition: PEAK 74 3n HF_ANT_3117(119436) VERTICAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode 17 tode 17
Setting @ 125kbps Setting : 125kbps
Plane Y with Accessories Plane  : Y with Accessories
: 86158568047220/ 561585060847238 : B61585060047228/361585060047238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2499.58 58.53 74.00 -15.47 53.35 33.60 5.8 33.90 400 284 PEAK 1 2480.00 94.46 ------ ------ 89.35 33.55 5.46 33.90 400 284 PEAK
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050
1
875 875
00 00
AVG_BE_54 Ave_54
525 7 5251
350 350
175 175
Avg
280 2484, 2488, 2492, 2496, 2600 1000 1400, 00. 2200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG BE 54 3n HF_ANT_3117(113436) VERTICAL Condition: AVG 54 3m HF_ANT 3117(119436) VERTICAL
: RBW:1000.060kHz VBW:1.000kHL : RBW:1000.008KHT VB:1.080kHZ
tode 17 Vode
Setting @ 125kbps Setting : 125kbps
Plane Y with Accessories Plane Y with Accessories
: 86158568047220/561585060647238 : B61585060047228/361585060647238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2485.34 46.11 54.00 -7.89 40.99 33.56 5.46 33.90 400 284 AVERAGE 1 2480.00 93.32 ------ ---e-- 88.21 33.55 G5.46 33.90 400 284 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C9 of C35
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sromoncas. FCC RF Test Report

Report No. : FR351205B

Pol. Horizontal Vertical
. Level dBulim) Date: 2023-05-26 - Level dBulim) Date: 2023-05-25
1225 1225
1050 1050
815 875
PEAK 74 PEAK 74
70.0! 70.0!
AVG_54] AVG_54)
ELMMMWMWW mw‘mwm T e
350 350,
Peak 175 175
AVQ 3000 7600, . 1 21400, 26000 3000 7600. 1 21400, 26000
Frequency (MHz) Frequency (MHz)
Site + @3CHe4-57 Site : @3(Ha4-57
Condition: PEAK 74 3m HF_ANT_3117(110436) HORTZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
ode i 7 ode i 7
Setting : Default Setting : Default
Plane Y with Accessories Plane  : Y with Accessories
+ 861585060047220/861585060047238 + 861585068047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MHz dBuV/m dBuV/m B dBuw dB/m B B MHz dBuV/m dBuV/m  dB dBuw dB/m dB B
1 4960.00 45.91 74.60 -28.89 53.52 33.72 B.46 49.79  ---  --- Peak 1 4960.00 47.89 74.00 -26.11 55.50 33.72 B.46 49.79  ---  --- Peak
2 7440.00 47.71 74.00 -26.29 50.34 35.70 10.17 48.50  ---  --- Peak 2 7440.00 47.54 74.00 -26.46 50.17 35.70 10.17 48.50  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C10 of C35
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FCC ID: 2AFZZND5G




seanron cas. FCC RF Test Report Report No. : FR351205B

Mode Band Edge

2400-2483.5_Bluetooth-LE _CH00_2402MHz

ANT 17
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050 105.) 1
875 875
PEAK_T4
700 0.0
1
525 525 WMWMWWM "
350 3.0
175 175
Peak
2310 2384 23468 2365.2 23836 102 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHA4-S7 Site : B3(HR4-ST
Condition: PEAK BE_74 3m HF_ANT_3117(119436) HORTZONTAL Conditi EAK_74 3n HF_ANT 3117(119436) HORIZONTAL
* RBW:1060.000KHz VEW:3000. B0ekHz + RBHW:1000.060kHz VBi:3600. 008Ktz
ode i 8 Yode i 8
Setting : M Setting : M
Plane Y with Accessories Plane  : Y with Accessories
¢ BE15B506A047220/ 861585060047238 : B61585060047220/351585060847238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2324.81 58.37 74.00 -15.63 53.78 33.14 5.31 33.86 200 353 PEAK 1 2402.00 98.52 ------ ------ 93.68 33.35 5.37 33.88 200 353 PEAK
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050 105.) 1
875 875
700 700
AVG_54
525 5251
M
350 3.0
175 175
Avg
2310 23284 346.8 2365.2 23836 102 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHB4-S7 Site : B3(HR4-ST

Condition: AVG_BE 54 3n HF_ANT_3117(113436) HORIZONTAL

Condition: AVG_54 3m HF_ANT_3117(119436) HORIZONTAL
* RB:1000.060kHz VEW:19.800kHz :

{:1000.000KHz VBil:10.808KkHz

ode i 8 Vode
Setting : M Setting : M
Plane Y with Accessories Plane  : Y with Accessories
: 86158568047220/561585060847238 : B61585060047228/361585060647238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2337.42 48.10 54.00 -5.90 43.47 33.18 5.32 33.87 200 353 AVERAGE 1 2402.00 96.55 ------ ------ 91.71 33.35 5.37 33.88 200 353 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZND5G
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srarronas. FCC RF Test Report

Report No. : FR351205B

8
Mode Band Edge
2400-2483.5_Bluetooth-LE _CH00_2402MHz
ANT 17
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050
1
875 875
PEAK T4
00 00
1
525 525 MMMWWJWMMMM 3
350 350
175 175
Peak
210 23204 346.8 2365.2 23836 202 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT 3117(119436) VERTICAL Condition: PEAK 74 3n HF_ANT_3117(119436) VERTICAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
ode i 8 Yode i 8
Setting : M Setting : M
Plane Y with Accessories Plane  : Y with Accessories
: 86158568047220/561585060847238 : B61585060047228/361585060647238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2335.67 58.35 74.00 -15.65 53.74 3317 5.31 33.87 100 0 PEAK 1 2402.00 91.62 ------ ------ 86.78 33.35 5.37 33.88 100 0 PEAK
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050
1
875 875
00 00
Ave_54
525 5251
350 350
175 175
Avg
210 23204 23468 2365.2 23836 202 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG BE 54 3n HF_ANT_3117(113436) VERTICAL Condition: AVG 54 3m HF_ANT 3117(119436) VERTICAL
* RB:1000.060kHz VEW:19.800kHz : RBW:1000.008KHL VBil:18. B0BkHL
ode i 8 Vode
Setting : M Setting : M
Plane Y with Accessories Plane  : Y with Accessories
: 86158568047220/561585060847238 : B61585060047228/361585060847238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2347.72 48.12 54.00 -5.88 43.47 3320 5.32 33.87 100 0 AVERAGE 1 2402.00 B89.71 ------ ------ 84.87 33.35 5.37 33.88 100 0 AVERAGE
Sporton International Inc. (Shenzhen) Page Number 1 C12 of C35
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sromoncas. FCC RF Test Report

Report No. : FR351205B

Pol. Horizontal Vertical
1 LeveldBulim) Date: 2023-05-25 1 Level{dBuVim) Date: 2023-05-25
1225 1225
875 815
PEAK 74 PEAK 74
00 700
s AVG_54 2 ING_54
ot N O RN AT 3] SRS —re T —— s
4 30
Peak
175 175
Avg
3000 6000. 12000 15000. 18000 3000 6000. 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHM4-51 Site © B3CHY4-52
Condition: PEAK 74 3m HF_ANT 3117(119436) HORIZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
Mode  : 8 Mode i 8
Setting @ Default Setting : Default
Plane  : Y with Accessories Plane @ Y with Accessories
+ B61585060047220/861585060047238 + B61585060047220/861585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Less Factor Renark
Mz dBuV/m dBuV/m  dB B dB/m dB B m deg Mz dBuV/m dBuV/m  dB BV dB/m dB B m deg
1 4804.00 48.55 74.00 -25.45 53.29 36.08 8.94 49.76 ---  --- Peak 1 4804.00 48.86 74.00 -25.14 53.60 36.08 8.94 49.76  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C13 of C35
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sromoncas. FCC RF Test Report

Report No. : FR351205B

Pol. Horizontal Vertical
. Level dBulim) Date: 2023-05-26 - Level dBulim) Date: 2023-05-25
1225 1225
1050 1050
815 875
PEAK 74 PEAK 74
70.0! 70.0!
s AVG_54| 2 NG 54|
A A i e AP [ P T T RN R L e D T
0 30
Peak 175 175
AVQ 3000 6000, 12000. 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHe4-57 Site : @3(Ha4-57
Condition: PEAK 74 3m HF_ANT_3117(110436) HORTZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
ode i 9 ode i 9
Setting : Default Setting : Default
Plane Y with Accessories Plane  : Y with Accessories
+ 861585068047220/861585060047238 : 861585068047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MHz dBuV/m dBuV/m B dBuw dB/m B B MHz dBuV/m dBuV/m  dB dBuw dB/m dB B
1 4880.00 46.75 74.80 -27.25 51.69 36.13 B.71 49.78 ---  --- Peak 1 4880.00 47.58 74.00 -26.42 52.52 36.13 B.71 49.78 ---  --- Peak
2 7320.00 47.96 74.00 -26.04 50.27 36.20 10.18 48.69  ---  --- Peak 2 7320.00 47.77 74.00 -26.23 50.08 36.20 10.18 48.69  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C14 of C35
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10
Mode Band Edge
2400-2483.5_Bluetooth-LE _CH39_2480MHz
ANT 17
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050 1050 1
875 875
PEAK BE 74 PEAK T4
00 00
1
525 s it R BT, S ! .
350 350
175 175
Peak
280 2484, 488, 2492, 2496, 2600 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK BE_74 3m HF_ANT_3117(119436) HORTZONTAL Conditi EAK_74 3n HF_ANT 3117(119436) HORIZONTAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode i 10 Vode i 10
Setting : M Setting : M
Plane Y with Accessories Plane Y with Accessories
: 86158568047220/561585060847238 : B61585060047228/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2484.08 61.85 74.00 -12.15 56.73 33.56 5.46 33.90 198 360 PEAK 1 2480.00 100.03 ------ ------ 94.92 33.55 5.46 33.90 198 360 PEAK
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050 ]
875 875
00 00
AVG_BE_54 Ave_54
525 5251
M
350 350
175 175
Avg
280 2484, 2488, 2492, 2496, 2600 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG_BE_54 3m HF_ANT_3117(119436) HORIZONTAL Condition: AVG_54 3m HF_ANT_3117(119436) HORIZONTAL
* RB:1000.060kHz VEW:19.800kHz : RBW:1000.008KHL VBil:18. B0BkHL
tode i 10 Vode
Setting : M Setting :
Plane Y with Accessories Plane  : Y with Accessories
: 86158568047220/561585060647238 : B61585060047228/361585060647238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2483.68 48.84 54.00 -5.16 43.72 33.56 5.46 33.90 198 360 AVERAGE 1 2480.00 97.93 ------ ------ 92.82 33.55 5.46 33.90 198 360 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C15 of C35
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Report No. : FR351205B

10
Mode Band Edge
2400-2483.5_Bluetooth-LE _CH39_2480MHz
ANT 17
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050 1
875 875
PEAK BE 74 PEAK T4
00 00
1
" " Lo "
525 A e L S
350 350
175 175
Peak
280 2484, 488, 2402, 2496, 2600 1000 1400, 00. 2200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT 3117(119436) VERTICAL Condition: PEAK 74 3n HF_ANT_3117(119436) VERTICAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode i 10 Vode i 10
Setting : M Setting : M
Plane Y with Accessories Plane Y with Accessories
: 86158568047220/561585060847238 : B61585060047228/361585060647238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 249,52 58.50 74.00 -15.50 53.35 33.58 5.47 33.90 182 308 PEAK 1 2480.00 99.79 ------ ------ 94.68 33.55 5.46 33.90 182 308 PEAK
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050 ]
875 875
00 00
AVG_BE_54 Ave_54
525 f 5251
M
350 350
175 175
Avg
280 2484, 2488, 2492, 2496, 2600 1000 1400, 00. 2200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG BE 54 3n HF_ANT_3117(113436) VERTICAL Condition: AVG 54 3m HF_ANT 3117(119436) VERTICAL
* RB:1000.060kHz VEW:19.800kHz : RBW:1000.008KHL VBil:18. B0BkHL
tode i 10 Vode
Setting : M Setting :
Plane Y with Accessories Plane  : Y with Accessories
: 86158568047220/561585060647238 : B61585060047228/361585060647238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2493.42 48.50 54.00 -5.50 43.35 33.58 5.47 33.90 182 308 AVERAGE 1 2480.00 97.71 ------ ------ 92.60 33.55 5.46 33.90 182 308 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C16 of C35
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Pol. Horizontal Vertical
. Level dBulim) Date: 2023-05-26 - Level dBulim) Date: 2023-05-25
1225 1225
1050 1050
815 875
PEAK 74 PEAK 74
70.0! 70.0!
521 AVG_54] 528 AVG_54)
R e o ot e INVAVIY, | o b= g, e A ] i P A
350 350,
Peak 175 175
AVQ 3000 6000. 3 1 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHe4-57 Site : @3(Ha4-57
Condition: PEAK 74 3m HF_ANT_3117(110436) HORTZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
tode i 18 tode i 18
Setting : Default Setting : Default
Plane Y with Accessories Plane  : Y with Accessories
+ 861585068047220/861585060047238 : 861585068047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuV/m dBuV/m  dB BV dB/m B B m deg MHz dBuV/m dBuV/m  dB dBuw dB/m dB B
1 4960.00 45.87 74.00 -28.13 53.48 33.72 B.46 49.79 - --- Peak 1 4960.00 47.91 74.00 -26.09 55.52 33.72 B.46 49.79 -~ --- Peak
2 7440.00 47.72 74.00 -26.28 50.35 35.70 10.17 48.50  ---  --- Peak 2 7440.00 47.56 74.00 -26.44 50.19 35.70 10.17 48.50  ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C17 of C35
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Pol. Horizontal Vertical
Ll (Vi) Date: 20230605 Ll [4EVim) Date: 20230605
o FoC CLASS ) o FoC CLASS )
o T T
e — e — q
. 3 5 AR » R ——TAY X
2. ,Af g - ,,,3 y it
QP/

30 24, 418, 12 B806. 1000 30 24, 418, 12 805 1000
Frequency (MHz) Frequency (MHz)
Peak
site 4 @3CHe4-57 site i @3CHe4-57
Condition: FCC CLASS-B 3m LF_ANT35488 HORIZONTAL Condition: FCC CLASS-B 3m LF_ANT35408 VERTICAL
Hode s 11 Hode H
Setting : Default Setting : Default
Plane  : Y with Accessories Plane  : Y with Accessories
+ B61585866047220/361535060847238 + B61585866047220/361535060047238
Linit Read  Ant C(able Preamp APos TPos Linit Read  Ant C(able Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Remark
MHz dBuv/m dBuv/m dB dBuv dB/m & dB a deg MHz dBuv/m dBuv/m dB dBwv  dB/m [ a deg
1 30.00 23.64 40.00 -16.36 30.11 24.99 0.53 31.90 - --- Peak 1 30.80 25.18 40.00 -14.82 31.65 24.98 0.53 31.90 - --- Peak
2 126.03 18.37 43.50 -25.13 31.00 17.81 1.15 31.59  ---  --- Peak 2 125.06 17.46 43.50 -26.64 30.09 17.83 1.14 31.60 ---  --- Peak
3 294,81 25.84 46.00 -20.16 35.91 19.25 1.79 3111 ---  --- Peak 3 289.96 21.90 46.00 -24.10 32.05 19.20 1.77 3112  ---  --- Peak
4 557.68 26.98 46.00 -19.02 31.05 24.37 2.48 30.92 ---  --- Peak 4 560.59 26.74 46.00 -19.26 30.78 24.40 2.48 30.92 ---  --- Peak
5  652.74 27.39 46.00 -18.61 308.72 24.95 2.66 30.95 - --- Peak 5  B56.44 29.03 46.00 -16.97 30.41 26.57 3.86 31.01 - --- Peak
6  848.68 29.32 46.00 -16.68 30.72 26.55 3.85 31.00 - --- Peak 6 992.24 31.94 54.00 -22.06 31.66 27.53 3.30 30.55 - --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C18 of C35
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16

Mode Band Edge

2400-2483.5_Bluetooth-LE _CH00_2402MHz

ANT 6
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050 105.) q
875 875
PEAK_T4
700 0.0
1
" " . " b
525 52‘5M “ - !
350 3.0
175 175
Peak
2310 23284 23468 2365.2 23836 102 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHB4-S7 Site : B3(HR4-ST
Condition: PEAK BE_74 3m HF_ANT_3117(119436) HORTZONTAL Conditi EAK_74 3n HF_ANT 3117(119436) HORIZONTAL
* RBW:1060.000KHz VEW:3000. B0ekHz + RBHW:1000.060kHz VBi:3600. 008Ktz
tode 116 Vode i 16
Setting @ 125kbps Setting : 125kbps
Plane Y with Accessories Plane  : Y with Accessories
© 86158568047220/561585060847238 : B61585060047228/361585060847238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2350.76 58.98 74.00 -15.02 54.31 33.21 5.33 33.87 3% 30 PEAK 1 2402.00 97.74 ------ ------ 92.90 33.35 5.37 33.88 396 30 PEAK
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050 105.) ]
875 875
700 0.0
AVG_54
525 7 5251
350 3.0
175 175
Avg
2310 23284 23468 2365.2 23836 102 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHB4-S7 Site : B3(HR4-ST

Condition: AVG_BE 54 3n HF_ANT_3117(113436) HORIZONTAL

: RBW:1000.060kHz VBW:1.000kHL

Condition: AVG_54 3m HF_ANT_3117(119436) HORIZONTAL
: RBW:1000.008KHT VB:1.080kHZ

tode 116 Vode i 16
Setting @ 125kbps Setting : 125kbps
Plane Y with Accessories Plane  : Y with Accessories
: 86158568047220/561585060647238 : B61585060047228/361585060847238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2348.09 45.63 54.00 -8.37 40.97 332 5.32 33.87 3% 30 AVERAGE 1 2402.00 96.33 ------ ---e-- 91.49 33.35 5.37 33.88 39 30 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C19 of C35
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16
Mode Band Edge
2400-2483.5_Bluetooth-LE _CH00_2402MHz
ANT 6
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050 q
875 875
PEAK T4
00 00
1
525 525 Mw 4 -
350 350
175 175
Peak
210 23204 346.8 2365.2 23836 202 1000 1400, 00. 200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT 3117(119436) VERTICAL Condition: PEAK 74 3n HF_ANT_3117(119436) VERTICAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode 116 Vode i 16
Setting @ 125kbps Setting : 125kbps
Plane Y with Accessories Plane  : Y with Accessories
© 86158568047220/561585060847238 : B61585060047228/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2387.46 58.77 74.00 -15.23 53.98 3331 5.3 33.88 300 296 PEAK 1 2402.080 97.51 ------ ------ 92.67 33.35 5.37 33.88 300 296 PEAK
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050 ]
875 875
00 00
Ave_54
525 7 5251
350 350
175 175
Avg
210 23204 346.8 2365.2 23836 202 1000 1400, 00. 2200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG BE 54 3n HF_ANT_3117(113436) VERTICAL Condition: AVG 54 3m HF_ANT 3117(119436) VERTICAL
: RBW:1000.060kHz VBW:1.000kHL : RBW:1000.008KHT VB:1.080kHZ
tode 116 Vode i 16
Setting @ 125kbps Setting : 125kbps
Plane Y with Accessories Plane Y with Accessories
: 86158568047220/561585060847238 : B61585060047228/361585060647238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
2350.85 45.81 54.00 -8.19 41.14 3321 5.33 33.87 300 296 AVERAGE 1 2402.00 96.40 ------ ------ 91.56 33.35 5.37 33.88 300 296 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C20 of C35
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Pol. Horizontal Vertical
4 LEvel (dBuVim) Date: 20230524 . Leve i) Date: 20230524
1225 1225
875 45
PEAK 74 PEAK 74
700 L
525 AVG_54| 528 NG 54,
WJWWMWM WWWM RN O, W MMMWWWMW
Peak
175 115
Avg

9000. 1
Fraquency (MHz)

Site + B3CHM4-51
Condition: PEAK 74 3m HF_ANT 3117 0167 HORTZONTAL
Mode i 16
Setting @ Default
Plane @ Ywith Accessories
+ B61585060047220/861585060047238

Linit Over Read Ant Cable Preamp APos TPos
Freq Level Line Limit Level Factor Loss Factor
d dBu dB/m B dB m deg
1 4804.00 43.60 74.00 -30.40 57.62 34.42 9.46 57.90 - ---

9000, 12000.
Fraquency (MHz)

Site + B3CHY4-52
Condition: PEAK 74 3m HF_ANT 3117 0107 VERTICAL
Mode i 16
Setting : Default
Plane @ Y with Accessories
+ B61585060047220/861585060047238

Linit Over Read Ant Cable Preamp APos TPos
Freq Level Line Limit Level Factor Loss Factor Renark

& oW dbn B @B o deg
1 4804.00 43.53 74.00 -30.47 57.55 34.42 9.46 571.99 ---  --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZND5G
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Pol. Horizontal Vertical
- Level (dBuvim) Date: 2023-05-24 - Level (dBuvim) Date: 2023-05-24
1225 1225
1050 1050
815 875
PEAK 74 PEAK 74
70.0! 70.0!
s AVG_54 5 NG 54
e e i AR N RN W e RV O MWMWWWWW
50 350
Peak 175 175
AVQ 3000 6000, 9000, 1 15000. 18000 3000 6000, 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + 03CHa4-57 Site : @3(Ha4-52
Condition: PEAK 74 3m HF_ANT 3117 0167 HORIZONTAL Condition: PEAK 74 3m HF_ANT 3117_0107 VERTICAL
Mode i 17 tode i 17
Setting : Default Setting : Default
Plane @Y with Accessories Plane  : Y with Accessories
+ 861585068047220/861585060047238 + 861585068047220/361585060047238
Linit Over Read Ant Cable Preamp APos TPos Linit Over Read Ant Cable Preamp APos TPos
Freq Level Line Limit Level Factor Loss Factor Renark Freq Level Line Limit Level Factor Loss Factor Renark
MHz dBuV/m dBuV/m B dBuwv dB/m B B Miz dBuV/m dBuV/m  dB dBuv dB/m dB B
1 4880.00 43.41 74.00 -30.59 57.43 34.37 9.51 57.90 - --- Peak 1 4880.00 43.49 74.00 -30.51 57.51 34.37 9.51 57.99  ---  --- Peak
2 7320.00 43.37 74.00 -30.63 55.60 36.4 11.24 59.51  ---  --- Peak 2 7320.00 43.01 74.00 -30.99 55.24 36.84 11.24 59.51 -~ --- Peak
Sporton International Inc. (ShenZhen) Page Number : C22 of C35
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18

Mode Band Edge

2400-2483.5_Bluetooth-LE _CH39_2480MHz

ANT 6
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050 105.) 1
875 875
PEAK BE 74 PEAK_T4
700 0.0
1
525 525, WWWMW*"WW
350 3.0
175 175
Peak
480 2484, 488, 2402, 2486, 2500 1000 1400, 1800, 2200, 2600 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHB4-S7 Site : B3(HR4-ST
Condition: PEAK BE_74 3m HF_ANT_3117(119436) HORTZONTAL Conditi EAK_74 3n HF_ANT 3117(119436) HORIZONTAL
* RBW:1060.000KHz VEW:3000. B0ekHz + RBHW:1000.060kHz VBi:3600. 008Ktz
Vode P18 ode i 18
Setting @ 125kbps Setting : 125kbps
Plane Y with Accessories Plane  : Y with Accessories

© 86158568047220/561585060847238 : B61585060047228/361585060847238

Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2494.70 58.77 74.00 -15.23 53.61 33.59 5.47 33.90 359 0 PEAK 1 2480.00 96.23 ------ ------ 91.12 33.55 5.6 33.90 359 0 PEAK
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050
1
875 875
00 00
AVG_BE_54 Ave_54
525 T 5251
0 as‘uM
175 175
Avg
280 2484, 2488, 2492, 2496, 2600 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG_BE_54 3m HF_ANT_3117(119436) HORIZONTAL Condition: AVG_54 3m HF_ANT_3117(119436) HORIZONTAL
: RBW:1000.060kHz VBW:1.000kHL : RBW:1000.008KHT VB:1.080kHZ
tode 118 Vode i 18
Setting @ 125kbps Setting : 125kbps
Plane Y with Accessories Plane  : Y with Accessories
: 86158568047220/561585060847238 : B61585060047228/361585060847238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2486.10 46.24 54.00 -7.76 A41.12 33.56 5.6 33.90 350 0 AVERAGE 1 2480.00 94.92 ------ ---e-- 89.81 33.55 5.46 33.90 359 0 AVERAGE
Sporton International Inc. (Shenzhen) Page Number 1 C23 of C35
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18
Mode Band Edge
2400-2483.5_Bluetooth-LE _CH39_2480MHz
ANT 6
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050
1
875 875
PEAK BE 74 PEAK T4
00 00
1
" , " 4
525 525! kMMMme
350 350
175 175
Peak
280 2484, 488, 2402, 2496, 2600 1000 1400, 00. 200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT 3117(119436) VERTICAL Condition: PEAK 74 3n HF_ANT_3117(119436) VERTICAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode 118 Vode i 18
Setting @ 125kbps Setting : 125kbps
Plane Y with Accessories Plane  : Y with Accessories
© 86158568047220/561585060847238 : B61585060047228/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2486.90 58.52 74.00 -15.48 53.39 33.57 5.46 33.90 100 203 PEAK 1 2480.00 91.52 ------ ------ 86.41 33.55 5.46 33.90 100 293 PEAK
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050
1
875 875
00 00
AVG_BE_54 Ave_54
525 T 5251
WWM
350 350
175 175
Avg
280 2484, 2488, 2492, 2496, 2600 1000 1400, 00. 2200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG BE 54 3n HF_ANT_3117(113436) VERTICAL Condition: AVG 54 3m HF_ANT 3117(119436) VERTICAL
: RBW:1000.060kHz VBW:1.000kHL : RBW:1000.008KHT VB:1.080kHZ
tode 118 Vode i 18
Setting @ 125kbps Setting : 125kbps
Plane Y with Accessories Plane Y with Accessories
: 86158568047220/561585060647238 : B61585060047228/361585060647238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2490.48 46.17 54.00 -7.83 41.02 33.58 5.47 33.90 100 293 AVERAGE 1 2480.00 90.19 ------ ------ 85.08 33.55 5.6 33.90 100 293 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C24 of C35
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Pol. Horizontal Vertical
- Level (dBuvim) Date: 2023-05-24 - Level (dBuvim) Date: 2023-05-24
1225 1225
1050 1050
815 875
PEAK 74 PEAK 74
70.0! 70.0!
AVG_54 NG 54
525 2 it 528 1
L L PRI AT Lo AP s i P A
50 350
Peak 175 175
AVQ 3000 6000, 9000, 1 15000, 18000 3000 6000, ) 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + 03CHa4-57 Site : @3(Ha4-52
Condition: PEAK 74 3m HF_ANT 3117 0167 HORIZONTAL Condition: PEAK 74 3m HF_ANT 3117_0107 VERTICAL
ode i 18 ode i 18
Setting : Default Setting : Default
Plane  : Y with Accessories Plane  : Y with Accessories
+ 861585068047220/861585060047238 + 861585068047220/361585060047238
Linit Over Read Ant Cable Preamp APos TPos Linit Over Read Ant Cable Preamp APos TPos
Freq Level Line Limit Level Factor Loss Factor Renark Freq Level Line Limit Level Factor Loss Factor Renark
Miz dBuV/m dBuV/m  dB BV dB/m B B m deg Miz dBuV/m dBuV/m  dB dBuv dB/m dB B
1 4960.00 43.47 74.80 -30.53 57.47 34.32 9.5 57.90 - --- Peak 1 4960.00 43.97 74.00 -30.03 57.97 34.32 9.8 57.99 ---  --- Peak
2 7440.00 44.34 74.00 -29.66 56.96 35.94 11.20 59.85  ---  --- Peak 2 7440.00 43.13 74.00 -30.87 55.75 35.94 11.29 59.85  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C25 of C35
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Mode Band Edge

2400-2483.5_Bluetooth-LE _CH00_2402MHz

ANT 6
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050 105.)
875 875 1
PEAK_T4
700 0.0
1
525 525 prpmr—— L
350 3.0
175 175
Peak
2310 23284 23468 2365.2 23836 102 1000 1400, 00. 2200 2600 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHB4-S7 Site : B3(HR4-ST
Condition: PEAK BE_74 3m HF_ANT_3117(119436) HORTZONTAL Conditi EAK_74 3n HF_ANT 3117(119436) HORIZONTAL
* RBW:1060.000KHz VEW:3000. B0ekHz + RBHW:1000.060kHz VBi:3600. 008Ktz
Vode (19 Mode : 19
Setting : M Setting : M
Plane Y with Accessories Plane  : Y with Accessories

: 86158568047220/561585060847238 : B61585060047228/361585060047238

Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2385.53 58.25 74.00 -15.75 53.48 33.30 5.35 33.88 100 314 PEAK 1 2402.00 80.94 ------ ------ 76.10 3335 5.37 33.88 100 314 PEAK
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050
875 875 y
00 00
Ave_54
525 5251
M
350 350
175 175
Avg
210 23204 346.8 2365.2 23836 202 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST

Site : B3CHeL-57
Condition: AVG_54 3m HF_ANT_3117(119436) HORIZONTAL
: RBW:1000.008KHL VBil:18. B0BkHL

Condition: AVG_BE 54 3n HF_ANT_3117(113436) HORIZONTAL
: RBH:1000.008KHZ VEK:19. B0ekiiz

tode 119 Vode
Setting : M Setting :
Plane Y with Accessories Plane  : Y with Accessories
: 86158568047220/561585060647238 : B61585060047228/361585060647238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2332.63 48.32 54.00 -5.68 43.72 33.16 5.31 33.87 100 314 AVERAGE 1 2002.00 78.66 ------ ------ 73.82 3335 5.37 33.88 100 314 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589
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Mode Band Edge
2400-2483.5_Bluetooth-LE _CH00_2402MHz
ANT 6
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050
1
875 875
PEAK T4
00 00
1
525 525 Mw L
350 350
175 175
Peak
210 23204 346.8 2365.2 23836 202 1000 1400, 00. 200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT 3117(119436) VERTICAL Condition: PEAK 74 3n HF_ANT_3117(119436) VERTICAL
: RBW:1000.060kHzZ VBW:3800. B08kHL : RBW:1000.000KHL VBi:3000. B00kHz
tode 119 Vode 19
Setting : M Setting : M
Plane Y with Accessories Plane Y with Accessories
: 86158568047220/561585060847238 : B61585060047228/361585060647238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2336.22 58.44 74.00 -15.56 53.83 33.17 5.31 33.87 100 360 PEAK 1 2002.00 B88.41 ------ ------ 83.57 33.35 5.37 33.88 100 360 PEAK
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050
15 75 1
00 00
Ave_54
525 1 5251
TIPS s
350 350
175 175
Avg
210 23204 346.8 2365.2 23836 202 1000 1400, 00. 2200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG BE 54 3n HF_ANT_3117(113436) VERTICAL Condition: AVG 54 3m HF_ANT 3117(119436) VERTICAL
* RB:1000.060kHz VEW:19.800kHz : RBW:1000.008KHL VBil:18. B0BkHL
tode 119 Vode
Setting : M Setting :
Plane Y with Accessories Plane  : Y with Accessories
: 86158568047220/561585060847238 : B61585060047228/361585060847238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2379.37 48.16 54.00 -5.84 43.40 33.29 535 33.88 100 360 AVERAGE 1 2402.00 86.02 ------ ------ 81.18 33.35 5.37 33.88 100 360 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C27 of C35
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Pol. Horizontal Vertical
1 LeveldBulim) Date: 2023-05-25 1 Level{dBuVim) Date: 2023-05-25
1225 1225
875 815
PEAK 74 PEAK 74
00 700
s AVG_54 2 ING_54
WMW% Mt MWWW‘W st mewwmmw fusibaratirbiodiihd
4 30
Peak
175 175
Avg
3000 6000. 9000. 12000 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHM4-51 Site © B3CHY4-52
Condition: PEAK 74 3m HF_ANT 3117(119436) HORIZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
Mode  : 19 Mode i 19
Setting @ Default Setting : Default
Plane  : Y with Accessories Plane @ Y with Accessories
+ B61585060047220/861585060047238 + B61585060047220/861585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Less Factor Renark
Mz dBuV/m dBuV/m  dB B dB/m dB B m deg Mz dBuV/m dBuV/m  dB BV dB/m dB B m deg
1 4804.00 47.98 74.00 -26.82 52.72 36.08 8.94 49.76 ---  --- Peak 1 4804.00 47.68 74.00 -26.32 52.42 36.08 8.94 49.76 ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C28 of C35
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Pol. Horizontal Vertical
. Level dBulim) Date: 2023-05-26 - Level dBulim) Date: 2023-05-25
1225 1225
1050 1050
815 875
PEAK 74 PEAK 74
70.0! 70.0!
s AVG_54| 2 NG 54|
R e P P R e e N Tl o T
0 30
Peak 175 175
AVQ 3000 6000, 12000. 15000, 18000 3000 6000, 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHe4-57 Site : @3(Ha4-57
Condition: PEAK 74 3m HF_ANT_3117(110436) HORTZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
ode i 20 tode i 28
Setting : Default Setting : Default
Plane Y with Accessories Plane  : Y with Accessories
+ 861585060047220/861585060047238 + 861585068047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuV/m dBuV/m  dB BV dB/m B B m deg MHz dBuV/m dBuV/m  dB dBuw dB/m dB B
1 4880.00 47.66 74.80 -26.34 52.60 36.13 B.71 49.78 ---  --- Peak 1 4880.00 48.20 74.00 -25.80 53.14 36.13 B.71 49.78 ---  --- Peak
2 7320.00 47.11 74.00 -26.89 49.42 36.20 10.18 48.69  ---  --- Peak 2 7320.00 47.64 74.00 -26.36 49.95 36.20 10.18 48.69  ---  --- Peak
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Mode Band Edge
2400-2483.5_Bluetooth-LE _CH39_2480MHz
ANT
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050 1
875 875
PEAK BE 74 PEAK T4
00 00
1
" y e bibssoilin " \
525 525! M
350 350
175 175
Peak
280 2484, 488, 2402, 2496, 2600 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK BE_74 3m HF_ANT_3117(119436) HORTZONTAL Conditi EAK_74 3n HF_ANT 3117(119436) HORIZONTAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode i 21 Vode 121
Setting : M Setting : M
Plane Y with Accessories Plane  : Y with Accessories
: 86158568047220/561585060847238 : B61585060047228/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 249372 58.88 74.00 -15.12 53.73 3358 5.47 33.90 400 10 PEAK 1 2480.00 98.91 ------ ------ 93.80 33.55 5.46 33.90 400 10 PEAK
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050 1
875 875
00 00
AVG_BE_54 Ave_54
525 5251
M
350 350
175 175
Avg
280 2484, 2488, 2402, 2496, 2600 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG_BE_54 3m HF_ANT_3117(119436) HORIZONTAL Condition: AVG_54 3m HF_ANT_3117(119436) HORIZONTAL
* RB:1000.060kHz VEW:19.800kHz : RBW:1000.008KHL VBil:18. B0BkHL
tode i 21 Vode
Setting : M Setting : M
Plane Y with Accessories Plane  : Y with Accessories
: 86158568047220/561585060647238 : B61585060047228/361585060647238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2484.06 48.49 54.80 -5.51 43.37 33.56 5.46 33.90 400 10 AVERAGE 1 2480.00 96.76 ------ ------ 91.65 33.55 5.46 33.90 400 10 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C30 of C35
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Mode Band Edge

2400-2483.5_Bluetooth-LE _CH39_2480MHz

ANT 6
Pol. Vertical Fundamenta
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050 105.) f
875 875
PEAK BE 74 PEAK_T4
700 0.0
1
A bt il b, L -
525 525 Immesmete e R
350 3.0
175 175
Peak
480 2484, 488, 2402, 2486, 2500 1000 1400, 1800, 2200, 2600 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHB4-S7 Site : B3(HR4-ST
Condition: PEAK_BE 74 3m HF_ANT 3117(119436) VERTICAL Condition: PEAK 74 3n HF_ANT_3117(119436) VERTICAL
* RBW:1060.000KHz VEW:3000. B0ekHz + RBHW:1000.060kHz VBi:3600. 008Ktz
Vode i tode i 21
Setting : M Setting : M
Plane Y with Accessories Plane  : Y with Accessories

: 86158568047220/561585060847238 : B61585060047228/361585060647238

Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2489.66 58.91 74.00 -15.09 53.77 33.57 5.47 33.90 291 0 PEAK 1 2480.00 97.07 ------ ------ 91.96 33.55 5.46 33.90 291 0 PEAK
. Level (dBuVim) Date: 2023-05-30 . Level dBulim) Date: 2023-05-30
1225 1225
1050, 1050
1
875 875
00 00
AVG_BE_54 Ave_54
525 5251
M
350 350
175 175
Avg
280 2484, 2488, 2402, 2496. 2600 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG BE 54 3n HF_ANT_3117(113436) VERTICAL Condition: AVG 54 3m HF_ANT 3117(119436) VERTICAL
* RB:1000.060kHz VEW:19.800kHz : RBW:1000.008KHL VBil:18. B0BkHL
tode i 21 Vode
Setting : M Setting : M
Plane Y with Accessories Plane  : Y with Accessories
: 86158568047220/561585060647238 : B61585060047228/361585060847238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 2490.54 48.75 54.00 -5.25 43.60 33.58 5.47 33.90 291 0 AVERAGE 1 2480.00 95.02 ------ ------ 89.91 33.55 ©5.46 33.90 201 0 AVERAGE
Sporton International Inc. (Shenzhen) Page Number 1 C31 of C35
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Pol. Horizontal Vertical
. Level dBulim) Date: 2023-05-26 - Level dBulim) Date: 2023-05-25
1225 1225
1050 1050
815 875
PEAK 74 PEAK 74
70.0! 70.0!
AVG_54] AVG_54)
529 T e S 52"‘WM e PR o A s g
350 350,
Peak 175 175
AVQ 3000 7600, 2200, 1 21400, 26000 3000 7600. 1 21400, 26000
Frequency (MHz) Frequency (MHz)
Site + @3CHe4-57 Site : @3(Ha4-57
Condition: PEAK 74 3m HF_ANT_3117(110436) HORTZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
ode i 21 ode i 21
Setting : Default Setting : Default
Plane Y with Accessories Plane  : Y with Accessories
+ 861585060047220/861585060047238 + 861585068047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuV/m dBuV/m  dB BV dB/m B B m deg MHz dBuV/m dBuV/m  dB dBuw dB/m dB B
1 4960.00 46.93 74.00 -27.07 52.08 36.18 B.46 49.79 - --- Peak 1 4960.00 45.90 74.00 -28.10 51.05 36.18 B.46 49.79 ---  --- Peak
2 7440.00 48.17 74.00 -25.83 50.57 35.93 10.17 48.50  ---  --- Peak 2 7440.00 48.39 74.00 -25.61 50.79 35.93 10.17 48.50  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C32 of C35
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Pol. Horizontal Vertical
evel (dBuVim) Date: 2023.06-05 Level (dBuVim) Date: 2023.06-05
0. 0.
60. 60.
FCCCLASS 8| FCCCLASSB)
50 4B 50 4B
I I
o o
[
3. . : 30. 4 T
3 i f i
WWW»MM il 3 I
2 el . il
WWW o
10, 10,
30 24, 418, 612, 806. 1000 30 24, 4138, 612, 806, 1000
Frequency (MHz) Frequency (MHz)
Peak
site 4 @3CHe4-57 site 1 @3CHe4-57
Condition: FCC CLASS-B 3m LF_ANT35488 HORIZONTAL Condition: FCC CLASS-B 3m LF_ANT35408 VERTICAL
Hode L2 Hode s
Setting : Default Setting : Default
Plane  : Y with Accessories Plane  : Y with Accessories
+ B61585866047220/361535060847238 + B61585866047220/361535060047238
Linit Read  Ant C(able Preamp APos TPos Linit Read  Ant C(able Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Remark
MHz dBuv/m dBuv/m dB dBuv dB/m & dB a deg MHz dBuv/m dBuv/m dB dBwv  dB/m [ a deg
1 30.00 23.06 40.00 -16.94 29.53 24.99 0.53 31.90 - --- Peak 1 30.80 23.78 40.00 -16.22 30.25 24.99 0.53 31.90 - --- Peak
2 12342 17.79 43.50 -25.71 30.43 17.85 1.13 31.62 ---  --- Peak 2 124.090 18.54 43.50 -24.96 31.17 17.84 1.14 31.61 ---  --- Peak
3 294,81 24.94 46.00 -21.06 35.01 19.25 1.79 3111 ---  --- Peak 3 288.99 22.22 46.00 -23.78 32.38 19.19 1.77 3112 ---  --- Peak
4 612,00 26.83 46.00 -19.17 30.41 24.83 2.58 30.99 ---  --- Peak 4 595,51 27.00 46.00 -19.00 30.69 24.75 2.5 30.99 ---  --- Peak
5 730.34 28.26 46.00 -17.74 30.86 25.49 2.81 30.90 - --- Peak 5 B79.72 29.56 46.00 -16.44 30.86 26.64 3.12 31.06 - --- Peak
6 942.77 30.30 46.00 -15.70 30.84 27.88 3.22 30.84 - --- Peak 6 935.01 29.51 46.00 -16.49 30.18 27.01 3.21 30.89 - --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C33 of C35
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Co-Location

BLE CH39 2480MHz & LTE Band48 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.BLE CH39 2480MHz & LTE Band48

Horizontal

Fundamental

SPORTONLAB.

Data: 3
A (@BuVim)

Date: 2023.06.02

1225

1050

PEAK BE 74

450 2468,

Peak

RBW-T000000KHz VB-3000.000K
Mode  ©40
Setting - 125kbps
Plane - Y with Accessories
861585060055041/361585060055058
LTE B48 1RB0 QPSK
Over Limit Readtntenna
Frea Level Limit Line Level Factor

T e Gev/m g8 @mev/m | dsov  de/m

1¢ 2096320 54.63 -19.37 74.00 49.48 33.59

475, 2484,
Froquency (MH2)

292, 2

ste 03CH4-SZ
Condition - PEAK_BE_74 3m HF_ANT_3117(119436) HORIZONTAL

Cable Preamp A/Pos T/Pos
Loss Factor Remark

5.45 33.9 175 356 Peak

SPORTON LAB.
Data: 1
| (@Buim) Date: 2023.06.02
1225
1050
a75)
PEAK 74
700)
[ TR S
350)
175
000 1400, 800, 2200, 2600. 3000
Froquency (MHz)
Ste - 03CHO-SZ
Condition - PEAK_74 3m HF_ANT_3117(119436) HORIZONTAL
RBW-T000.000KFz VEW:3000.000KHz
Mode 40
Setting - 125kbps
Plane - Y vith Accessories
861585060055041/861585060055053
LTE 848 1RB0 QPSK
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Uimit Line Level Factor o Remark

T W Gewv/m a8 Gewv/m  dew  ae/m

1 2650.000 100.26 26.26 74.00 95.15 33.55 5.46 33.9 175 356 Peak

1 295.680 47.32 -6.68 54.00 42.17 33.59

‘SPORTON L4B.
Data: 4
el (dBuVim) Date: 2023.06.02
1225
1050
75|
700)
AVG_BE 54|
525
350)
175
460 2468, 2o, 2 252, 2
AV g Frequency (WHz)
. Ste 03CH04-SZ
Condition - AVG_BE_54 3m HF_ANT_3117(119436) HORZONTAL
RBW-1000.000KHz VBWA.000KHz
Mode  ©40
Setting - 125kbps
Plane - Y with Accessories
861585060055041/861585060055058
LTE B48 1RB0 QPSK
Over Limit ResdAntenns Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

5.5 33.9 175 356 Average

‘SPORTON LAB.

Data: 2
vel (dBuVim)

Date: 2023.06-02

1225

1050

VG 54

000 1400,

Ste - 03CHM-SZ
Condition  AVG_54 3m HF_ANT_3117(119436) HORIZONTAL.
KHz

'RBWW-1000.000KHz VBW:1.000}
0

Mode
Setting - 125kbps
Plane - Y with Accessories
861585060055041/861585060055058
LTE B48 1RB0 QPSK
Over Linit Resdintenna Cable Preasp A/Pos T/Pos
Freq Level Limit Line Level Factor -

1 280.000 95.40 44.90 54.00 93.29 33.55

800, 2200,
Frequency (MiHz)

2600, 3000

Loss Factor Remark

5.6 33.90 175 356 Average

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZND5G
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.BLE CH39 2480MHz & LTE Band48

Vertical

Fundamental

‘SPORTON L48.

Tz GBuV/n

1+ 2483.560 55.22 -18.78 74.00 50.10 33.56 5.45 33.90 186

o @Buvim) Date: 2023.06.02
1225
1054
a1
704
359
1
00 Py rs s D 7
Peak Frequency (W)
Ste oacHoLSZ
Condition : PEAK_BE_74 3m HF_ANT_3117(119436) VERTICAL
REW.T000:000KHz VBW.3000.000Ksz
Mode 40
Seting - 125Kbps
Plane Y with Accessaries
8515650600850 /3615506005505
LTE B48 1RB0 QPSK.
Over Linit  Readintenna Cavle preams AfPos T/pos
frea Level Limit Line Lovel Factor Lots Factor Remari

@ v/ aBw  ab;

304 peak

‘SPORTON LAB.
Data: 5
el (@BuVim) Date: 20230602
1225
1050
875
PEAK 74
700
R BT
350)
175
000 7400, 1800, 2200, 2600,
Frequency (MHz)
Site  :03CH04-SZ
Condition - PEAK 74 3m HF_ANT_3117(11436) VERTICAL
RBW.T000.000KHz VBW-3000.000KHz
Mode 40
Setting - 125kbps
Plane - Y with Accessories
861585060055041/861585060055058
LTE B45 1RB0 GPSK
Over Linit ResdAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
@ @m e @ de
1+ 2480.000 97.85 23.85 74.00 92.74 33.55 S.46 33.90 186 304 Peak

SPORTONLAB.

A (@Buvim) Date: 2023.06.02
1225
1050
a7
700
AVG e 54l
525 + \3
35
175
50 268 2. 2 za52 z
AV g Frequency (MHz)
. St - 03CH0SZ
‘Gondiion - AVG_BE_54 3m HF_ANT_3117(113436) VERTICAL
REW:1000.000KHz VBIA.000KHz
Mods 40
Sottng - 125kbps
Plane - Y wih Accessaries
861585060055041/861585060055058
LTE B4 1RB0 QPSK
Ouer Linit Readhntenna Cable Preamp 4/P0s T/Pos
frea Level Limit Line Level factor  Loss Factor Renaric
T R R R R R
1 2683.500 47.26 -6.75 54.00 4212 33.56 5.46 33.99 185 308 Average

SPORTON LAB.

Data: 6

| (@BuVim)

Date: 2023.06.02

1225

1050

V654

000

Site - 03CH

100, 800, 2200, 2600.
Froquency (MHz)
sz

Condition - AVG_54 3m HE_ANT_3117(119436) VERTICAL
KHz

W-1000.000KHz VBW:1.000}

Mode 40

Setting - 125kbps

Plane - Y wi

ith Accessori

861585060055041/861585060055053

LTE

848 1RB0 QPSK
e Linit Readantenna Cable Preamp A/Pos T/Pos
o

ov
freq Level Limit Line Level Factor Loss Factor

e

@ @moum  dew aem a8 @ o des

1 2650.000 96.04 42.04 54.00 90.93 33.55 5.46 3.9 185 304

Remark

Sporton International Inc. (Shenzhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZND5G
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Appendix D. Duty Cycle Plots

Ant

Band

Duty Cycle(%)

T(ms)

1/T(kHz)

VBW Setting

Ant 17

Bluetooth LE 2Mbps

33.33

0.21

4.762

10 KHz

Ant 17

Bluetooth LE 125kbps

82.67

3.10

0.323

1 KHz

Ant 6

Bluetooth LE 2Mbps

33.33

0.21

4.762

10 KHz

Ant 6

Bluetooth LE 125kbps

82.67

3.10

0.323

1 KHz

Ant.17_Bluetooth LE 2Mbps

Spectrum

(=)

Ref Level 15.00 dBm
fo Att
SGL Count 1/1

Offset
20dE @ SWT

12,20 d& & RBW 10 MHz
3ms @ VBW 10 MHz

TRG: VID

@ 1Pk Clrw

10 di

M1[1]

35.39 dBm)|
20.00 ps|

e

D1[1]

0153 dB|

-10 gem

210.00 ps

-20 gBm

-30 gBm

b Al

=

3
=
3

i 1 L

-50 dBm

Ry Ul

-60 dBm

-70 dBm

-80 dBm

CF 2.402 GHz

1001 pts

300.0 ps/

Marker

Type | Ref | Trc | X-value

| Y-value | Function

Function Result |

M1 1
DL M1 1
D2 M1 1

-630.0 ps
210.0 ps
630.0 ps

-35.39 dBm
0,53 db
42,15 de

Date:

22.MAY.2023 02:

Ant.17_Bluetooth LE 125kbps

Spectrum

(=)

Ref Level 15.00 dBm
fo Att
SGL Count 1/1

Offset
20dE @ SWT
TRG: VID

12,20 d& & RBW 10 MHz

7ms @ VBW 10 MHz

@ 1Pk Clrw

e I—

M1[1]

7.02 dBm
080000000

D1[1]

45.22 dB)

Udem

-10dem

3.10000 ms

-20 dBm

-30 dBm

B it b

-40 dBm

-50 dBm

e
¥

-60 dBm

-70 dBm

-80 dBm

CF 2.402 GHz

1001 pts

700.0 ps/

Marker

Type | Ref | Trc | X-value

| Y-value | Function

Function Result |

M1 1
DL M1 1 3
D2 M1 1

0.0s

3.75 ms

7.02 dBém
1 ms -45.22 db

-45.67 db

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZND5G
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Ant.6_Bluetooth LE 2Mbps

Spectrum | |u§'

Ref Level 15.00 dBm Offset 12.30 d& & RBW 10 MHz
j Att 20 d& @ SWT 3ms @ VBW 10 MHz
SGL Count 1/1 TRG:VID

@ 1Pk Clrw

[ M1[1] -35.75 dBm
| £ [~=36.00 ps
TRG_2.300 dBnT D1[1] 012 dB
210.00 ps|

10 dBrn

3L LT el ek TR AT [N PO L el
i} T AR wwv‘&ﬂf‘ TP Rk

4
o
&
=
E
=

-50 dBm

-60 dBm:

=70 dem

-80 dBm

CF 2.402 GHz 1001 pts 300.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -630.0 ps -35.75 dBm
D1| M1 1 210.0 ps 0.12 dB
D2 M1 1 630.0 ps 43.72 dB

- J-'\ J

CMAY L2023 02:56:59

Date:

Ant.6_Bluetooth LE 125kbps

Spectrum | |u§'

Ref Level 15.00 dBm Offset 12.30 d& & RBW 10 MHz

j Att 20 d& @ SWT 7 ms @ VBW 10 MHz
SGL Count 1/1 TRG:VID

@ 1Pk Clrw

M1 M1[1] 8.24 dBm
1 T 100

TRG 2.400 dem D1[1] 44.13 dB

0 dém 3.10000 ms|

10 dBrn i

-10 dBm

-20 dBm

-30 dBm: o

1
40 dBm s b e

T

-50 dBm

-60 dBm:

=70 dem

-80 dBm

CF 2.402 GHz 1001 pts 700.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 00s 8.24 dBm
D1| M1 1 3.1 ms -44.13 db
D2 M1 1 3.75ms -42.88 db

- J-'\ J

CMAY L2023

Date:
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